0 nta r l O @ Ministry of the Environment, Conservation and Parks

Ministére de ’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 3203-CAVQ3U
Issue Date: June 1, 2022

2644637 Ontario Inc.
993 Lake Joseph Road,
Township of Seguin,
Ontario P2A 2W8

Site Location: 993 Lake Joseph Road,
Township of Seguin,
District of Parry Sound.

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

establishment, usage and operation of new non-municipal sewage works, for the treatment of sanitary sewage
from an Off-highway Rest Stop Gas Station with Dining Facility via a proprietary designed Sewage Treatment
Plant and final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Secondary

Details of Service Area:

® Type of Occupancy: Commercial/Industrial/Permanent

® Type and Number of Units: Rest Stop Building Washrooms, Convenience Store and a 84 seat
Restaurant.

Design Capacity of Sewage Treatment Plant:

Design Capacity with All Treatment Trains in Upon Completion of Construction of All Proposed

Operation Works
Rated Capacity / Monthly Average Daily Effluent 32.0m’/d
Flow

Page 1 - NUMBER 3203-CAVQ3U



Influent and Imported Sewage

Receiving Location Types
In Collection System Sanitary Sewage
At Sewage Treatment Plant same as above.
Proposed Works:

Wastewater Treatment Plant (WTP)

Preliminary Treatment System

® Grease Interceptor: one (1) 11,365 L capacity 3 chamber grease interceptor complete with an
effluent filter, located behind the Main building to discharge decanted fluid by gravity into the
balancing tank as described below:

® Flow Equalization / Balancing: one (1) 30,200 L capacity balancing / equalization tank complete
with carbon lid venting; to discharge via a grinder type duplex pumps rated at 2.9 L/s ata 15.6 m
TDH, into a primary tank 1 (septic tank chamber 1) as described below:

Primary Tanks 1 and 2: one (1) 30,200 L capacity Primary Tank 1 (septic chamber 1) to
work as an anoxic one to provide settlement of solids and decant sent to the Primary Tank 2
(septic chamber 2) with a volume of 13,300 L for additional settling and conditioning including
pre-anoxic denitrification and decant to discharge into the proprietary Bioreactor tank 1 for
secondary treatment;

Secondary Treatment System

® Biological Treatment (proprietary designed iQ.MBBR by Bergmann North America Inc -BNA)

MBBR Tanks: two (2) aerobic bioreactor (MBBR) tanks connected in series, but having an
Intermediate Clarifier unit in between (described below) each having a volume of 23.3 cu.m.,
with a carrier media volume of 10 cu.m.; providing a specific surface area of 500 sq.m/cu.m. of
sewage for treatment; all complete with recirculation pump, side channel air blowers and fine
bubble diffusers. The bio-reactor tank 2 to discharge treated effluent into a floc reactor tank as
described later on;

Intermediate CLARIFIER: one (1) hopper bottomed Intermediate clarifier located after the first
MBBR tank with volume 14.1 cu.m., complete with one (1) skimmer pump and three (3) sludge

Page 2 - NUMBER 3203-CAVQ3U




return pumps to discharge into the Primary Tank 1; and the excess sludge to discharge into the
sludge storage tank.

Post-Secondary Treatment: Floc Reactor
® Floc Reactor Tank: one (1) tank with a volume of 1.2 cu.m complete with coagulant feed and
circulation pump to discharge via a 150 mm diameter pipe into the secondary clarifier tank as
described below:
® Secondary Clarifier Tank: one (1) 6.3 cu.m. capacity hopper bottom tank to allow sedimentation of
the biomass and complete with ejector pumps to discharge sludge into the Primary Tank 1 via two
(2) sludge return pumps and one (1) surface skimmer and excess sludge to sludge storage tank; and
the decanted effluent to discharge into the effluent pump tank as described below:
Effluent Pump Tank: one (1) 9.0 cu.m. capacity tank complete with a duplex pump having a rated capacity
of 2.6 L/s at 22.6 m TDHj; to discharge effluent via a 50 mm diameter upvc pipe into a subsurface disposal
system complete with a valve chamber as described later on:
Supplementary Treatment Systems
® Phosphorus Removal
® one (1) 680 L capacity chemical storage tank complete with a metering pump rated at 0 -2.4 L/h;

® Provisional Alkalinity Addition

® one (1) 600 L capacity alkalinity addition chemical storage tank and one (1) metering pump
rated at 0 - 2.4 L/h;

Final Effluent Flow Measurement and Sampling Point
o flow measurement device located on the effluent forcemain;
® grab sample point located at the effluent pump tank;
Sludge Management System
® Sludge Digestion/haulage:
® Sludge Storage Tank: one (1) 29.7 cu.m. tank to work as an anoxic one to provide settlement of
solids and decant sent to the Primary Tank 1 (septic chamber 1) for settling and conditioning

including pre-anoxic denitrification;

Subsurface Infiltration Trench: a subsurface infiltration trench bed with 1.6 m bottom width and is fed with a
pressurised perforated distribution pipe of 38 mm diameter having orifices at 900 mm apart and installed in

Page 3 - NUMBER 3203-CAVQ3U



clear stone 300 mm wide 200 mm deep and bedding depth of 300 mm imported sand layer underneath; for a
total trench length of 140 m; to filter out phosphorus, infiltrate and discharge into an intermittent flow stream
within the owner's site;

including all other mechanical system, electrical system, instrumentation and control system, piping, pumps,
valves and appurtenances essential for the proper, safe and reliable operation of the Works in accordance with

this Approval, in the context of process performance and general principles of wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A

For the purpose of this environmental compliance approval, the following definitions apply:

—_—

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;

2. "BODS" (also known as TBODS) means five day biochemical oxygen demand measured in an unfiltered
sample and includes carbonaceous and nitrogenous oxygen demands;

3. "CBODS5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in
an unfiltered sample;

4. "Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of
Part 1.1 of the EPA;

5. "District Manager" means the District Manager of the appropriate local district office of the Ministry
where the Works is geographically located;

6. "EPA" means the Environmental Protection Act , R.S.0. 1990, c.E.19;
7. "Final Effluent"” means effluent that is discharged to the environment through the approved effluent
disposal facilities, that are required to meet the compliance limits stipulated in the Approval for the

Sewage Treatment Plant at the Final Effluent sampling point(s);

8. "Grab Sample" means an individual sample of at least 1000 millilitres collected in an appropriate
container at a randomly selected time over a period of time not exceeding 15 minutes;

9. "Influent" means flows to the Sewage Treatment Plant from the collection system.

10. "Licensed Engineering Practitioner" means a person who holds a licence, limited licence or temporary
licence under the Professional Engineers Act, R.S.0. 1990, c. P.28;

11. "Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and
includes all officials, employees or other persons acting on its behalf;

12. "Monthly Average Daily Effluent Flow" means the cumulative total Final Effluent discharged during a

Page 4 - NUMBER 3203-CAVQ3U



calendar month divided by the number of days during which Final Effluent was discharged that month,;

13. "Monthly Average Effluent Concentration" is the mean of all Single Sample Results of the concentration
of a contaminant in the Final Effluent sampled or measured during a calendar month.